
Record Serial Number Here

80486-EN-V2025-07-07

MADE IN CHINA

USER MANUAL

CENTR 2
HOME GYM FUNCTIONAL 

TRAINER

Model: CHG2.1

ITM. / ART. 1872108

IMPORTANT: RETAIN FOR FUTURE REFERENCE, READ CAREFULLY

SCAN FOR MANUALS,

VIDEOS, AND SUPPORT

https://manuals.plus/m/60795832863a24a492f3e97f6e5a49cf04fcec093c22f8b5b5e0c9d7f48fb484




Pg. 380486-EN-V2025-07-07

WELCOME 

Welcome to Centr and thanks for your purchase. We're happy to have you. Please inspect your product and 

contact us right away if anything is missing or damaged.

Your equipment also comes with access to Centr's digital membership, unlocking tools that will fuel your 

active lifestyle and well-being. The Centr wellness system aligns your movement, meals and mind with 

expert-led programs and advice made to work together to deliver you the best results and lifelong healthy 

habits. Get moving with limitless ways to fuel your routine and reach your goals!

NEED HELP? WE’RE HERE FOR YOU.
US CUSTOMERS

If you have questions or issues with your equipment, please contact our US Customer Service team.  

Support is provided in English and Spanish.

GLOBAL CUSTOMERS (OUTSIDE OF US)
If you have any questions or issues with your equipment, please contact the store where your 

purchase was made.

 *Support is provided in English and Spanish*

EMAIL

service@centr.com

PHONE

877-738-1729 (US Only) 

+1 714-738-1729 (Global) 

Mon-Fri 8am-5pm PT - UTC-7h/8

PRODUCT WARRANTY

To view full warranty details, or to register your product for warranty, visit centr.com/support

AUSTRALIA 

Our goods come with guarantees that cannot be excluded under the Australian Consumer Law. You are entitled to a replacement or 

refund for a major failure and for compensation for any other reasonably foreseeable loss or damage. You are also entitled to have the 

goods repaired or replaced if the goods fail to be of acceptable quality and the failure does not amount to a major failure.

Our goods and services come with guarantees that cannot be excluded under the Australian Consumer Law. For major failures with 

the service, you are entitled:

• to cancel your service contract with us; 

• to a refund for the unused portion, or to compensation for its reduced value.

You are also entitled to choose a refund or replacement for major failures with goods. If a failure with the goods or a service does 

not amount to a major failure, you are entitled to have the failure rectified in a reasonable time. If this is not done you are entitled to a 

refund for the goods and to cancel the contract for the service and obtain a refund of any unused portion. You are also entitled to be 

compensated for any other reasonably foreseeable loss or damage from a failure in the goods or service.





Pg. 580486-EN-V2025-07-07

TABLE OF CONTENTS

PRODUCT WARRANTY......................................................................................3

IMPORTANT SAFETY NOTICE.........................................................................6

DECAL PLACEMENT..........................................................................................7

FUNCTIONAL TRAINER ASSEMBLY INSTRUCTIONS..............................9

LIVE AREA...........................................................................................................14

PRODUCT DIMENSIONS.................................................................................15

MAINTENANCE SCHEDULE...........................................................................16

EXPLODED DIAGRAM......................................................................................17

PARTS LIST..........................................................................................................18

FLB2C FOLDING ADJUSTABLE BENCH USER MANUAL......................19



Pg. 6 80486-EN-V2025-07-07

IMPORTANT SAFETY NOTICE 

PRECAUTIONS

This exercise machine is built for optimum safety. However, certain precautions apply whenever you operate a piece of This exercise machine is built for optimum safety. However, certain precautions apply whenever you operate a piece of 

exercise equipment. Be sure to read the entire manual before you assemble or operate your machine. Please note the exercise equipment. Be sure to read the entire manual before you assemble or operate your machine. Please note the 

following safety precautions:following safety precautions:

1. 1. Consult a physician prior to commencing an exercise program.Consult a physician prior to commencing an exercise program.

2. 2. Always keep children and pets away from the machine. DO NOTAlways keep children and pets away from the machine. DO NOT leave children unattended in the same  leave children unattended in the same 

room with the machine.  The cabling and moving parts on this machine can cause serious injury or death if used room with the machine.  The cabling and moving parts on this machine can cause serious injury or death if used 

improperly. WARNING: injuries to health may result from incorrect or excessive training.improperly. WARNING: injuries to health may result from incorrect or excessive training.

3. 3. Never allow children on selectorized strength equipment (unless the equipment is designed for the sole use of Never allow children on selectorized strength equipment (unless the equipment is designed for the sole use of 

children) and to supervise the use of selectorized strength equipment by individuals age 13 to 17.children) and to supervise the use of selectorized strength equipment by individuals age 13 to 17.

4. 4. Only one person at a time should use the machine.Only one person at a time should use the machine.

5. 5. If the user experiences dizziness, nausea, chest pain, or any other abnormal symptoms, STOP the workout at If the user experiences dizziness, nausea, chest pain, or any other abnormal symptoms, STOP the workout at 

once. once. CONSULT A PHYSICIAN IMMEDIATELYCONSULT A PHYSICIAN IMMEDIATELY..

6. 6. Position the machine on a clear, leveled surface. Indoor use only. Position the machine on a clear, leveled surface. Indoor use only. DO NOTDO NOT use the machine near water or  use the machine near water or 

outdoors.outdoors.

7. 7. Keep hair, body and clothing free and clear of all moving parts.Keep hair, body and clothing free and clear of all moving parts.

8. 8. Always wear appropriate workout clothing when exercising. Always wear appropriate workout clothing when exercising. DO NOTDO NOT wear robes or other loose clothing that could  wear robes or other loose clothing that could 

become caught in the machine. Running or training shoes are also required when using the machine.become caught in the machine. Running or training shoes are also required when using the machine.

9. 9. Use the machine only for its intended use as described in this manual. DO NOT use attachments not Use the machine only for its intended use as described in this manual. DO NOT use attachments not 

recommended by the manufacturer.  recommended by the manufacturer.  

10. 10. Never use the machine for support during stretching or to attach and use resistance straps, ropes, or other Never use the machine for support during stretching or to attach and use resistance straps, ropes, or other 

means unless allowed by the manufacturer.means unless allowed by the manufacturer.

11. 11. Do not place any sharp objects around the machine.Do not place any sharp objects around the machine.

12. 12. Disabled persons should not use the machine without a qualified person or physician in attendance.Disabled persons should not use the machine without a qualified person or physician in attendance.

13. 13. Before using the machine to exercise, always do stretching exercises to properly warm up.Before using the machine to exercise, always do stretching exercises to properly warm up.

14. 14. Inspect the machine before use, including ropes, belts, or chains and their connections. Do not use if the machine Inspect the machine before use, including ropes, belts, or chains and their connections. Do not use if the machine 

or any component is worn, damaged, or inoperable.or any component is worn, damaged, or inoperable.

15. 15. The Centr 2 Functional Trainer is designed for home use only. Class H (Home) : domestic use. This means the The Centr 2 Functional Trainer is designed for home use only. Class H (Home) : domestic use. This means the 

following for the user:following for the user:

• • Only one person may use the Centr 2 Functional Trainer at the same time.Only one person may use the Centr 2 Functional Trainer at the same time.

• • The person must also ensure that no other person is in the exercise area of the Centr 2 Functional Trainer. The person must also ensure that no other person is in the exercise area of the Centr 2 Functional Trainer. 

Persons who are in the room at the same time as the trainee must maintain a distance of at least  Persons who are in the room at the same time as the trainee must maintain a distance of at least  

5 ft / 1.5 meters from the exercise equipment.5 ft / 1.5 meters from the exercise equipment.

• • After using the device, it must be secured in such a way that no unauthorized person has access to it.After using the device, it must be secured in such a way that no unauthorized person has access to it.

• • Be certain that the weight pin is completely inserted (for selectorized strength equipment that employ weight Be certain that the weight pin is completely inserted (for selectorized strength equipment that employ weight 

stacks). Never pin the weight stack or top plate in an elevated position. A machine must never be used if stacks). Never pin the weight stack or top plate in an elevated position. A machine must never be used if 

found in this condition (for selectorized strength equipment that employ weight stacks). To incrementally found in this condition (for selectorized strength equipment that employ weight stacks). To incrementally 

increase the weight resistance, use only incremental resistance means provided by the manufacturer.increase the weight resistance, use only incremental resistance means provided by the manufacturer.

CARE AND MAINTENANCECARE AND MAINTENANCE

• • Inspect and tighten all parts before using the machine.Inspect and tighten all parts before using the machine.

• • The Frame and Seat Pad of the machine can be cleaned using a damp cloth and mild non-abrasive detergent. The Frame and Seat Pad of the machine can be cleaned using a damp cloth and mild non-abrasive detergent. DO 

NOT use solvents. 
• • Replace damaged or worn upholstery immediately.Replace damaged or worn upholstery immediately.

WARNING: BEFORE BEGINNING ANY EXERCISE PROGRAM, CONSULT YOUR PHYSICIAN. THIS IS ESPECIALLY 
IMPORTANT FOR INDIVIDUALS OVER THE AGE OF 35 OR PERSONS WITH PRE-EXISTING HEALTH PROBLEMS. READ 
ALL INSTRUCTIONS BEFORE USING ANY FITNESS EQUIPMENT. Health In Motion, LLC. DOES NOT ASSUME ANY 
RESPONSIBILITY FOR PERSONAL INJURY OR PROPERTY DAMAGE SUSTAINED BY OR THROUGH THE USE OF THIS 

PRODUCT.



Pg. 780486-EN-V2025-07-07

DECAL PLACEMENT

USE ONLY GENUINE CENTR REPLACEMENT PARTS. 
FAILURE TO DO SO WILL VOID WARRANTY AND 
COULD RESULT IN SERIOUS INJURY. THERE IS A RISK 
ASSUMED BY INDIVIDUALS WHO USE THIS TYPE OF 
EQUIPMENT. TO MINIMIZE THE RISK, ALWAYS 
FOLLOW THESE RULES.

N’UTILISER QUE DES PIÈCES DE RECHANGE CENTR. 
AUTREMENT, CELA ANNULERA LA GARANTIE ET 
POURRAIT ENTRAINER DES BLESSURES GRAVES. 
LES PERSONNES QUI UTILISENT CET ÉQUIPEMENT 
ASSUMENT UNE PART DE RISQUE. POUR DIMINUER 
LES RISQUES, TOUJOURS SUIVRE CES ÉTAPES.

SOLO USE PIEZAS DE REPUESTO DE CENTR 
GENUINAS. SI NO LO HACE, SE ANULARÁ LA 
GARANTÍA Y PODRÍA SUFRIR LESIONES GRAVES. LAS 
PERSONAS QUE USAN ESTE TIPO DE EQUIPO 
ASUMEN UN RIESGO. PARA MINIMIZAR ESE RIESGO, 
SIGA SIEMPRE ESTAS REGLAS.

1. READ AND UNDERSTAND ALL ENCLOSED 
INSTRUCTIONS BEFORE USING THIS EQUIPMENT.

2. INSPECT EQUIPMENT BEFORE EACH USE. REPLACE 
PARTS THAT SHOW ANY WEAR OR DAMAGE. IF IN 
DOUBT ABOUT A CERTAIN PART, DO NOT USE THE 
EQUIPMENT UNTIL THE PART IS REPLACED, FAILURE TO 
REPLACE WORN OR DAMAGED PARTS MAY RESULT IN 
INJURY.

3. FOLLOW MAINTENANCE SCHEDULED ON THE 
“NOTICE” STICKER.

4. CONSULT YOUR PHYSICIAN BEFORE STARTING ANY 
EXERCISE PROGRAM. WARM UP PROPERLY BEFORE 
EXERCISING. STOP EXERCISING IF YOU FEEL FAINT OR 
DIZZY.

5. TO PREVENT THE POSSIBILITY OF SERIOUS INJURY, 
KEEP CLEAR OF ALL MOVING PARTS. DO NOT ATTEMPT 
TO FREE ANY JAMMED PART BY YOURSELF. OBTAIN 
ASSISTANCE IN ORDER TO AVOID POSSIBLE INJURY.

6. TAKE YOUR TIME AND DO NOT RUSH EXERCISE. 
PRACTICE PROPER BREATHING NEVER HOLD YOUR 
BREATH.

7. CHILDREN SHOULD NOT BE ALLOWED TO USE THIS 
EQUIPMENT. TO AVOID POSSIBLE INJURY, CHILDREN 
SHOULD BE KEPT AT A SAFE DISTANCE WHEN THIS 
EQUIPMENT IS IN USE. TEENAGERS SHOULD NOT USE 
THIS EQUIPMENT WITHOUT ADULT SUPERVISION.

8. CALL YOUR AUTHORIZED CENTR DISTRIBUTOR IF YOU 
HAVE ANY QUESTIONS ON THE PROPER USE OR 
MAINTENANCE OF THIS EQUIPMENT. 

9. MAKE SURE ALL PULL PINS, LOCKS, AND SAFETY 
LATCHES ARE IN PLACE AND FULLY ENGAGED BEFORE 
EACH USE.

1. LIRE ET COMPRENDRE TOUTES LES INSTRUCTIONS 
FOURNIES AVANT D’UTILISER L’ÉQUIPEMENT.

2. INSPECTER LE PRODUIT AVANT CHAQUE UTILISATION. 
REMPLACER LES PIÈCES USÉES OU ENDOMMAGÉES. EN 
CAS DE DOUTE SUR LA FIABILITÉ D’UNE PIÈCE, NE PAS 
UTILISER LE PRODUIT AVANT D’AVOIR REMPLACÉ 
LADITE PIÈCE. LE DÉFAUT DE REMPLACER LES PIÈCES 
USÉES OU ENDOMMAGÉES PEUT ENTRAINER DES 
BLESSURES.

3. SUIVRE LE CALENDRIER D’ENTRETIEN SUR 
L’AUTOCOLLANT « AVIS ».

4. CONSULTER UN MÉDECIN AVANT DE COMMENCER UN 
PROGRAMME DE MISE EN FORME. BIEN S’ÉCHAUFFER 
AVANT L’ENTRAINEMENT. ARRÊTER L’ENTRAINEMENT 
EN CAS D’ÉTOURDISSEMENT OU DE SENSATION DE 
FAIBLESSE.

5. POUR PRÉVENIR LES BLESSURES GRAVES, RESTER 
LOIN DES PIÈCES MOBILES. NE PAS ESSAYER DE 
DÉBLOQUER SOI-MÊME LES PIÈCES. DEMANDER DE 
L’ASSISTANCE POUR PRÉVENIR LES BLESSURES.

6. PRENDRE TOUT LE TEMPS NÉCESSAIRE ET NE PAS 
PRÉCIPITER L’ENTRAINEMENT . RESPIRER 
NORMALEMENT. NE PAS RETENIR SON SOUFFLE.

7. LES ENFANTS NE DOIVENT PAS UTILISER 
L’ÉQUIPEMENT. POUR PRÉVENIR LES BLESSURES, 
GARDER LES ENFANTS À UNE DISTANCE SÉCURITAIRE 
LORSQUE L’ÉQUIPEMENT EST EN FONCTION. LES 
ADOLESCENTS NE DEVRAIENT PAS UTILISER 
L’ÉQUIPEMENT SANS SUPERVISION.

8. APPELER UN DISTRIBUTEUR CENTR AUTORISÉ EN CAS 
DE QUESTIONS CONCERNANT L’UTILISATION OU 
L’ENTRETIEN DE CET ÉQUIPEMENT.

9. S’ASSURER QUE LES DISPOSITIFS DE SÉCURITÉ SONT 
BIEN EN PLACE AVANT CHAQUE UTILISATION.

1. LEA Y ENTIENDA TODAS LAS INSTRUCCIONES 
ADJUNTAS ANTES DE USAR ESTE EQUIPO.

2. INSPECCIONE EL EQUIPO ANTES DE CADA USO. 
REEMPLACE LAS PIEZAS QUE ESTÉN GASTADAS O 
DAÑADAS. SI TIENE ALGUNA DUDA SOBRE UNA PIEZA 
EN PARTICULAR, NO USE EL EQUIPO HASTA QUE SE 
REEMPLACE LA PIEZA. SI NO SE REEMPLAZAN LAS 
PIEZAS DESGASTADAS O DAÑADAS, PUEDEN 
OCASIONARSE LESIONES.

3. SIGA EL PROGRAMA DE MANTENIMIENTO DEL 
ADHESIVO QUE INCLUYE EL “AVISO”.

4. HABLE CON EL MÉDICO ANTES DE INICIAR CUALQUIER 
PROGRAMA DE EJERCICIO. ENTRE EN CALOR DE 
MANERA ADECUADA ANTES DE EJERCITARSE. 
INTERRUMPA EL EJERCICIO SI SE SIENTE MAREADO O 
COMO SI FUERA A DESMAYARSE.

5. PARA EVITAR LA POSIBILIDAD DE SUFRIR LESIONES 
GRAVES, MANTÉNGASE ALEJADO DE TODAS LAS PIEZAS 
MÓVILES. NO INTENTE QUITAR NINGUNA PIEZA 
ATASCADA POR SU CUENTA. BUSQUE AYUDA PARA 
EVITAR POSIBLES LESIONES.

6. TÓMESE SU TIEMPO Y NO SE APURE CON EL 
EJERCICIO. PRACTIQUE RESPIRAR CORRECTAMENTE. 
NUNCA CONTENGA LA RESPIRACIÓN.

7. LOS NIÑOS NO DEBEN USAR ESTE EQUIPO. PARA 
EVITAR POSIBLES LESIONES, LOS NIÑOS DEBEN 
MANTENERSE A UNA DISTANCIA SEGURA CUANDO EL 
EQUIPO ESTÉ EN USO. LOS ADOLESCENTES NO DEBEN 
USAR ESTE EQUIPO SIN SUPERVISIÓN.

8. LLAME A UN DISTRIBUIDOR CENTR AUTORIZADO SI 
TIENE ALGUNA PREGUNTA SOBRE EL USO O EL 
MANTENIMIENTO ADECUADOS DEL EQUIPO.

9. ASEGÚRESE DE QUE TODOS LOS PASADORES, LAS 
TRABAS Y LOS PESTILLOS DE SEGURIDAD ESTÉN 
COLOCADOS Y BIEN SUJETADOS ANTES DE CADA USO.

80178-V2025-04-01

FOR CONSUMER USE ONLY
RÉSERVÉ AU CONSOMMATEUR UNIQUEMENT
PARA USO DEL CONSUMIDOR ÚNICAMENTE

REPLACE LABEL IF DAMAGED, ILLEGIBLE,
OR REMOVED.
REMPLACEZ L'ÉTIQUETTE SI ELLE EST ENDOMMAGÉE, 
ILLISIBLE OU RETIRÉE.
REEMPLACE LA ETIQUETA SI ESTÁ DAÑADA, ES 
ILEGIBLE O SE QUITÓ.

WARNING

AVERTISSEMENT

ADVERTENCIA

Manufacture according to MFG-001 specification, 

HEALTH IN MOTION, LLC

MADE IN CHINA
FABRIQUÉ EN CHINE

HECHO EN CHINA

MODEL / MODÈLE / MODELO:

XXXX

XXXX.X-XXX-X-XX-XX-XXXXXX

SERIAL NO. / NO DE SÉRIE / N.° DE SERIE:

+1 714-738-1729

SALES AND SERVICE / VENTE ET 
SERVICE / VENTAS Y SERVICIOS: 

V2025-06-20 103052

3300 HORSELESS CARRIAGE DRIVE, NORCO, CA, USA 92860



Pg. 8 80486-EN-V2025-07-07

2 x  Allen Bolt, M10 X 130 (41)           

4 x  Washer, M10 (25)

1 x   Bolt, M6 x 75 (28)

1 x   Nut, M6  (30)

ITM. / ART. 1872108

HARDWARE 

CHG 2.1

STEP  1

2 x  Nut, M10 (24)

STEP  2 STEP  3

2 x   Weight Selector Pin (9)

1 x   Washer, M6 (29)

STEP  4

1
 x

   
#

6
 A

ll
e

n
 W

re
n

c
h

 (
4

7
)

1
 x

   
 #

5
 A

ll
e

n
 W

re
n

c
h

 (
4

8
)

1
 x

   
#

1
0

 &
 #

1
7

  W
re

n
ch

 (
4

9
)

80487-EN-V2025-07-07

2 x  Allen Bolt, M10 X 70 (19)          

4 x  Washer, M10 (25)

 2 x  Nut, M10 (24)

8 x  Allen Bolt, M10 X 25 (20)          

8 x  Washer, M10 (25)

8 x  Lock Washer, M10 (23)

4 x  Allen Bolt,  M10 X 80 (18)           

4 x  Washer, M10 (25)

16 x  Allen Bolt,  M8 X 15 (39)           

16 x  Washer, M8 (40)

2 x  Allen Bolt,  M10 X 95 (42)           

4 x  Washer, M10 (25)

2 x  Nut, M10 (24)



Pg. 980486-EN-V2025-07-07

FUNCTIONAL TRAINER ASSEMBLY INSTRUCTIONS

NOTE: PLEASE REMOVE NUT AND WASHER FROM BOLT, PRIOR TO ASSEMBLING.  
STEP 1
A. Do not tighten the Nuts and Bolts until instructed to do so. Tools required for assembly: #6 Allen 

Wrench (47), #5 Allen Wrench (48), #10 & #17 Wrench (49).
B. Connect Vertical Center Post (#4) to Right & Left Stations (#1 & #2) .
C. Secure Horizontal bottom with M10 x 130 Bolts (#41) M10 Washers (#25), M10 Nuts (#24). Install 

Vertical Bottom M10 x 25 Bolts (# 20), M10 Lock Washers (#23), and M10 Washers (#25)  
D. Secure Horizontal top with bolts M10 x 95 (#42) M10 Washers (#25), M10 Nuts (#24). Install Vertical 

Top M10 x 25 Bolts (# 20), M10 Lock Washers (#23)  and M10 Washers (#25). 
E. Install Pull Up Bar (#3). Fasten with M10 x 25 Allen Bolts (#20), M10 Lock Washers (#23), and M10 

Washers (#25).  
F. Tighten all Nuts and Bolts installed.

3

20

23

25

4x

4x

4x

21
4

24

25

41

2x

4x

2x

20
2x

23
2x

25
2x

42

25

2x

2x

202x

254x

24
2x

232x



Pg. 10 80486-EN-V2025-07-07

STEP 2
A. Install Guide Rods (#7) to Frame. Secure with M10 x 80 Bolt (#18)  and M10 Washers (#25). Tighten 

all.

B. Install Rubber Bumpers (#16) to Guide Rod (#7). Install 15 Weight Plates (#10) from the top of Guide 

Rods (#7) down to the Rubber Bumpers (#16). Weight sticker cut out face Inwards, pads of the weight 

face down. See example below: 

 

 

 

 

 

 

 

 

 

C. Remove Pre-Installed M10 x 20 Bolts (#21 ), M10 Spring Washers (#23), and Ø 10 Washers (#25) 
holding Guide Rod Bracket (#6). Slide the Selector Stem Assembly (#8) onto the Guide Rods (#7). 
Install the weight stack Pulley (#33) with the cable wrapped between the pulley and the U shaped 

bracket (#31). Insert Cam Bolt (#32) and secure with a M10 Washer (#25), and a M10 Nut (#24).

D. Hold the Selector Stem Assembly (#8) above the weight stack to install Guide Rod Bracket (#6) on 

Guide Rods (#7).

E. Push Up Guide Rod Bracket (#6) into the upright.

F. Fasten Bracket with M10 x 20 Bolts (#21), M10 lock Washers (#23), M10 Washers (#25).

G. Lower the Selector Stem down onto the top of the weight stack.

H. Check all the cables to make sure they are on track on the pulleys.

I. Install weight number stickers (#26). Start with Number 1 on the selector stem weight.

J. Install Weight Pin (#9) to weight stack.

K. Lubricate the Guide Rods with super lube or lube provided in Hardware Pack.

L. Adjust cable tension by loosening and rotating the Cam Bolt (#32) until the Selector Steam Assembly (#8) 
starts lifting slightly from the weight stack. Tighten the nut of the cam bolt to lock it’s position. 

M. Repeat for opposite side.



P
g

. 11
8

0
4

8
6

-E
N

-V
2

0
2

5
-0

7-0
7

8

25

2433

31

32

33

31

32

33

32
36

25

23

21
7

9

10

16

26

1

2

3

4

5

6

7

8 15

9 16

10 17

11 18

12 19

13 20

14 21

32

25

24

1

2

3

4

5

6

7

8 15

9 16

10 17

11 18

12 19

13 20

14 21

184x254x

8

6



Pg. 12 80486-EN-V2025-07-07

STEP 3
A. Install Bracket (#34) into fabric shrouds 1, 2, 3 (#36, 37, 38). Install Bracket (#35) into the bottom of 

fabric shrouds 1, 2 (#36, 37).  Secure top side first with M8 x 15 Bolt (#39), M8 Washer (#40), then 

bolt in bottom bracket. Repeat for right side.

B. Refer to illustration for orientation.

C. Install Logo Plates (#5) to top of shrouds

Logo Plates (#5) 

34

5

Outside Shroud

Inside Shroud 34

36 37

40

39

38

40

39

4 X

4 X

4 X

4 X
35

LEFT SIDE

L

R

RIGHT SIDE

45



Pg. 1380486-EN-V2025-07-07

STEP 4
A. Install Tablet Holder, secure with M6x75mm bolt (#28) and M6 Locknut (#30), M6 Washers (#29) . 

Fasten hardware.

B. Install accessory brackets (#43 , #44) to center tube, use bolts M10x70 (#19) , M10 Washers (#25) 
and M10 Nuts (#24) to secure in place. 

C. Store Curl Bar (#12), and Rope (#11) onto the Hanger Bracket behind the Upper Cross Brace (#4). 
Hang Chin Up Belt (#14) on Upper Cross Brace (#4).

30
29

13

14

12

13

11

ACCESSORIES

28

29

2 x  19

4 x   25

2 x 24

44

43



Pg. 14 80486-EN-V2025-07-07

LIVE AREA

2.7 m
9 ft

2.4 m
8 ft2.4 m

8 ft



Pg. 1580486-EN-V2025-07-07

PRODUCT DIMENSIONS

2 m
6.7 ft

1.3 m
4.4 ft

1.1 m
3.6 ft



Pg. 16 80486-EN-V2025-07-07

MAINTENANCE SCHEDULE

ROUTINE
HOME 

MAINTENANCE
ENTRY DATE

Inspect: Links, Pull Pins, Spring 

Clips, Swivels, Weight Stack Pins
WEEKLY

Clean: Upholstery WEEKLY

Inspect: Cables and their Fittings WEEKLY

Inspect: Tautness of all Shrouds WEEKLY

Inspect: Accessory Bars and 

Handles
3 MONTHS

Inspect: All Decals 3 MONTHS

Inspect: All Nuts and Bolts.  

Tighten if Needed
3 MONTHS

Inspect: Anti-Skid surfaces 3 MONTHS

Clean and Lubricate: Guide Rods 

with a Teflon based lubricant
3 MONTHS

Lubricate: Seat Sleeves and  

all Plastic Slides
3 MONTHS

Clean and Wax: All Glossy Finishes YEARLY

Replace: Cables, Belts and  

Connecting Parts
2 YEARS

MAINTENANCE

WARNING

DO NOT place styrofoam or printed materials on the seat pads. Over time, these may stick to the pads and 

mar the surface.

DO NOT leave items sitting on the seat pads, these pads have a special density that takes shape to 

objects and small objectswill leave imprints in the surface that may take time to come out.

• Periodically inspect the cables for splitting, cracking or fraying. Also watch for bulging or flat areas in the cable.

• Immediately replace cables at the first signs of damage or wear. Never use equipment with damaged or worn cables.

• Cables naturally stretch over time, so check cable slack periodically and adjust cable tension as needed.

• Regularly inspect product for loose hardware.

• Do not use or store equipment outdoors.

• Inspect snap links, swivels, handles and weight stack pin for wear or damage. If wear or damage exists, 
replace with Inspire Fitness parts only.

• Locate and familiarize yourself with all warning decals on the Smith Machine Functional Trainer.

• Replace damaged or worn upholstery immediately.

• Periodically wipe down guide rods with a dry cloth and re-apply a thin coat of a Teflon™ based lubricant.



P
g

. 17
8

0
4

8
6

-E
N

-V
2

0
2

5
-0

7-0
7

EXPLODED DIAGRAM

26

1

2

3

4

5

6

7

8 15

9 16

10 17

11 18

12 19

13 20

14 21

3

43

11

8

109

32

13

17

2

4

1

14

16

735

37

38

5

12

27

35
34

34

16

6

44

34

36

45



Pg. 18 80486-EN-V2025-07-07

PARTS LIST

No. Description Part Number Qty.
1 Right Station Assembly 105800 1

2 Left Station Assembly 105801 1

3 Pull up Bar Frame Assembly 105802 1

4 Center Frame Bar Assembly 105803 1

5 Centr Logo Plate 105817 1

6 Guide Rod Bracket 105809 2

7 Guide rod 103665 4

8 Selector Stem Assembly 102621 2

9 Weight Selector Pin 102629 2

10 Weight Plate 102626 30

11 Rope 105804 1

12 Curl Bar Dual Hook 105807 1

13 Single Handle 105806 2

14 Chin Up Belt 105805 1

15 Height Adjustment Handle 104453 2

16 Rubber Bumper 102582 4

17 Carabiner 80 x 40 105808 2

18 M10×80 Allen Bolt 104243 4

19 M10×70 Allen Bolt 105822 2

20 M10×25 Allen Bolt 105823 8

21 M10×20 Allen Bolt 105824 4

23 #10 Lock Washer 105825 8

24 M10 Nut 105821 6

25 #10 Flat Washer 103312 24

26 Resistance Label Set 2

27 Tablet Holder 102338 1

28 M6×75 Bolt 102400 1

29 #6 Washer 102401 2

30 M6 Nut 102402 1

31 Pulley Bracket 103589 2

32 Flat Washer Guide Rod Bumper 105826 2

33 Pully 102535 2

34 Shroud Bracket 1 105812 6

35 Shroud Bracket, Left 105813 2

36 Shroud Inner 1 105814 2

37 Shroud Inner 2 105815 2

38 Shroud 3 105816 2

39 M8x15 Bolt 103854 16

40 M8 Washer 102393 16

41 M10 x 130 Allen Bolt 102669 2

42 M10 x 95 Allen Bolt 104855 2

43 Accessory Bracket Hook 1 105820 1

44 Accessory Bracket Hook 2 105821 1

45 Shroud Bracket, Right 105822 1

Tool list
47 #6 Allen Wrench 1

48 #5 Allen Wrench 1

49 #10&#17Wrench 1



Record Serial Number Here

80486-EN-V2025-07-07

MADE IN CHINA

USER MANUAL

FOLDING 
ADJUSTABLE 
BENCH

Model: FLB2C



Pg. 20 80486-EN-V2025-07-07

WELCOME 

Welcome to Centr and thanks for your purchase. We're happy to have you. Please inspect your product and 

contact us right away if anything is missing or damaged.

Your equipment also comes with access to Centr's digital membership, unlocking tools that will fuel your 

active lifestyle and well-being. The Centr wellness system aligns your movement, meals and mind with 

expert-led programs and advice made to work together to deliver you the best results and lifelong healthy 

habits. Get moving with limitless ways to fuel your routine and reach your goals!

NEED HELP? WE’RE HERE FOR YOU.
US CUSTOMERS

If you have questions or issues with your equipment, please contact our US Customer Service team.  

Support is provided in English and Spanish.

GLOBAL CUSTOMERS (OUTSIDE OF US)
If you have any questions or issues with your equipment, please contact the store where your 

purchase was made.

 *Support is provided in English and Spanish*

EMAIL

service@centr.com

PHONE

877-738-1729 (US Only) 

+1 714-738-1729 (Global) 

Mon-Fri 8am-5pm PT - UTC-7h/8

PRODUCT WARRANTY

To view full warranty details, or to register your product for warranty, visit centr.com/support

AUSTRALIA 

Our goods come with guarantees that cannot be excluded under the Australian Consumer Law. You are entitled to a replacement or 

refund for a major failure and for compensation for any other reasonably foreseeable loss or damage. You are also entitled to have the 

goods repaired or replaced if the goods fail to be of acceptable quality and the failure does not amount to a major failure.

Our goods and services come with guarantees that cannot be excluded under the Australian Consumer Law. For major failures with 

the service, you are entitled:

• to cancel your service contract with us; 

• to a refund for the unused portion, or to compensation for its reduced value.

You are also entitled to choose a refund or replacement for major failures with goods. If a failure with the goods or a service does 

not amount to a major failure, you are entitled to have the failure rectified in a reasonable time. If this is not done you are entitled to a 

refund for the goods and to cancel the contract for the service and obtain a refund of any unused portion. You are also entitled to be 

compensated for any other reasonably foreseeable loss or damage from a failure in the goods or service.



Pg. 2180486-EN-V2025-07-07

IMPORTANT SAFETY NOTICE 

PRECAUTIONS

This exercise bench is built for optimum safety. However, certain precautions apply whenever you use a 

piece of exercise equipment. Be sure to read the entire manual before you assemble or use your bench. In 

particular, note the following safety precautions:

1. Keep children and pets away from the bench at all times.

2. Only one person at a time should use the bench.

3. If the user experiences dizziness, nausea, chest pain, or any other abnormal symptoms, STOP the 

workout at once. Consult a physician.

4. Position the bench on a clear, leveled surface. Do not use outdoors.

5. Keep hands away from all moving parts.

6. Always wear appropriate workout clothing when exercising. Running or aerobic shoes are also required 

when using the bench.

7. Use the bench only for its intended use as described in this manual. 

8. Disabled persons should not use this bench without a qualified person or physician in attendance.

9. Always do stretching exercises to properly warm up before using this bench.

10. Never use this bench if it is not functioning properly.

11. A spotter is recommended during exercise.

12. Maximum USER weight on bench is 136 kg / 300 lb. This means that a PERSONS maximum weight can 

be up to 136 kg / 300 lb. The total weight capacity that the bench can hold is 226.8 kg / 500 lb.

CARE AND MAINTENANCE

1. Regularly inspect product for loose hardware.

2. Do not use or store equipment outdoors.

3. Locate and familiarize yourself with all warning decals on the home gym.

4. Replace damaged or worn upholstery immediately.



Pg. 22 80486-EN-V2025-07-07

LABEL PLACEMENT

PINCH POINTS
POINTS DE PINCEMENT
PUNTO DE PELLIZCO

WARNING
AVERTISSEMENT

ADVERTENCIA

80163-EN-ES-FR-V2024-09-04

Manufacture according to MFG-001 specification, 

PINCH POINTS
POINTS DE PINCEMENT
PUNTO DE PELLIZCO

WARNING
AVERTISSEMENT

ADVERTENCIA

80163-EN-ES-FR-V2024-09-04

Manufacture according to MFG-001 specification, 

80160-EN-ES-FR-V2024-09-04

Manufacture according to MFG-001 specification, 

WARNING    AVERTISSEMENT    ADVERTENCIA    
DO NOT MISUSE THIS EQUIPMENT 
The possibility of serious injuries may occur if caution is not used. All caution and warning lables must be read and followed and proper instructions be obtained prior to use. Replace this label if 
damaged, illegible or removed. Keep children and pets away from this equipment.
N’UTILISER QU’AUX FINS PRÉVUES
La prudence est de mise, sans quoi des blessures graves peuvent survenir. Il est impératif de lire tous les autocollants d’avis et d’avertissement, d’en suivre les directives et de connaitre les 
instructions adéquates avant l’utilisation. Remplacer cet autocollant s’il est endommagé, illisible ou retiré. Tenir hors de portée des enfants et des animaux domestiques.
NO USE INCORRECTAMENTE ESTE EQUIPO
Si no tiene cuidado, existe la posibilidad de que sufra lesiones graves. Debe leer y respetar todas las etiquetas de precaución y advertencia, y debe obtener las instrucciones adecuadas antes de 
usar el equipo. Reemplace esta etiqueta si se daña, se vuelve ilegible o es retirada. Mantenga a los niños y las mascotas alejados del equipo.

WARNING · AVERTISSEMENT · ADVERTENCIA
Maximum Weight Capacity
Charge maximale
Capacidad de peso máxima

227 kg / 500 lb
80161-EN-ES-FR-V2024-09-04

Manufacture according to MFG-001 specification, 

80158-EN-ES-FR-V2024-09-04

Manufacture according to MFG-001 specification, 

Be sure pop-pin is fully engaged when in 
folded or upright position.

S’assurer que la tige de réglage est bien 
fixée lorsque le produit est plié ou à la 
verticale.
Asegúrese de que el perno insertable esté 
bien colocado cuando el equipo esté 
plegado o armado.

CAUTION
PRUDENCE !
PRECAUCIÓN



Pg. 2380486-EN-V2025-07-07

This bench is for adult use only. Do not let children play with the bench. Use caution 
while adjusting or working out on the bench.

Pull pop pin to unfold or fold leg. Make sure hands are clear of pivot area. Make sure pop pin is 

fully engaged in locking holes after each adjustment.

Swivel lock lever under pad to release back pad. Raise the head end of the pad so the free end of 

the suport tube slips into a slot for a desired position. Before use, make sure the support tube is 

secure in a slot. Five degrees are available.

When folding the bench flat, keep hands clear of any pivot areas or closing areas. make sure the 

lock lever is locked over catch pin before moving.

Pop Pin
Lock Lever

Lock Lever

Support Tube

Slot

PRODUCT FEATURES



Pg. 24 80486-EN-V2025-07-07

EXPLODED DIAGRAM

9

8

1

2

3

4

5

6

7

10

11

12

13

14

15

15

16

15

15

17

17

18

25

19

20

20

21

21

21

21

22

23

24

25

26

27

27
28

28

28

28

28 28

28

28

28

28

28

28

28

28

29

30

31

31

31



centr.com


